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1.000 GHz 2.490 GHz 1.000 MHz 2,48330 GHz -39.97 dBm -14.97 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48280 GHz -42.53 dBm -17.53 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99927 GHz -43.33 dBm -18.33 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.98476 GHz -43,22 dBm -18.22 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40.98 dBm -15.98 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.94 dBm -15.94 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76639 GHz -37.93 dBm -12,93 d8 10.000 GHz 18.000 GHz 1.000 MHz 15.76839 GHz -37.89 dBm -12.89 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78814 GHz -37.60 dBm -12.60 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85263 GHz -37.77 dBm -12.77 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D1013B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
S_LINE_ABS LINE_ABS
IAAA P 40 dB = AR A ANBAAANIA
porRT WWW e .t W v .MWM B i il W
-60 dBr
70 dB =70 dB
-80 dB -80 del
o0 de o0 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -46.98 dBm -21.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -46.92 dBm -21,92 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48479 GHz -46.53 dBm -21.53 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -46.67 dBm -21.67 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.98331 GHz -43.10 dBm -18,10 dB 2,580 GHz | 5.000 GHz 1.000 MHz 4.98476 GHz -43.12 dBm -18.12 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99655 GHz -41.11 dBm -16.11 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99555 GHz -41.10 dBm -16.10 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.20042 GHz -37.98 dBm -12.98 d& 10.000 GHz 18.000 GHz | 1.000 MHz 15.76489 GHz -37.93 dBm -12.93 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.78164 GHz -37.70 dBm -12.70 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78914 GHz -37.32 dBm -12.32 dB
T
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Date: 6.FEB.2017 16:00:49

Date: 6.FEB.2017 16:01:42

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 6.FEB.2017 16:07-56

Date: 6.FEB.2017 16:08:50

Spectrum SIS pect -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
_LINE_ABS LINE_ABS
IRAA A AAAANEA, 40 dB IAAAAAAAAAAANA
o P OAP NIANN - Br ——— VA VAW S, '
_.,MJ-W" e e & oo ool Bt o .'MW'MM' [N
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -46.91 dBm -21,91 dB 30,000 MHz 1.000 GHz | 1.000 MHz 941.10195 MHz -46.67 dBm -21,67 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.46642 GHz -46.59 dBm -21.59 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.30257 GHz -46.76 dBm -21.76 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.98331 GHz -43,27 dém -18,27 d8 2.580 GHz | 5,000 GHz 1.000 MHz 4.98476 GHz -43.10 dBm -18.10 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -41.21 dBm -16.21 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -40.90 dBm -15.90 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77289 GHz -37.96 dBm -12.96 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.74727 GHz -37.97 dBm -12.97 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.79064 GHz -37.64 dBm -12.64 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78714 GHz -37.72 dém -12.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D1013B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 d8

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
0 dB
S_LINE_ABS LINE_ABS
40 dB ARAA A AAAANANB A " 40 dB N FYVNBRY FOUNN Vil g »
O, it ’ R
Pty
B -60 der
-70 dB 70 dB
-80 dB -80 del
-90 de -90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz | | [ Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945.46477 MHz -46.68 dBm -21.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 887.29385 MHz -47.00 dBm -22.00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.49 dBm -19.49 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -46.29 dBm -21.29 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.97798 GHz -43.21 dBm -18.21 d8 2.580 GHz | 5.000 GHz 1.000 MHz 4.98863 GHz -43.13 dBm -18.13 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.83757 GHz -41.11 dBm -16.11 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.02 dBm -16.02 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76139 GHz -38.05 dBm -13.05 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.75889 GHz -37.86 dBm -12.86 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78264 GHz -37.76 dBm -12.76 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.80064 GHz -37.52 dBm -12.52 dB
Nig
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Date: 6.FEB.2017 16:15:04

Date: 6.FEB.2017 16:15:58

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 6.FEB.2017 16:17:33

Date: 6.FEB.2017 16:18:27

Spectrum SIS pect -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
_LINE_ABS LINE_ABS
EAAAAABAAANA . 40 dBr AR A ARAAANEA .
_MW‘V'W'W" 1 L a Lty P Y T SV e
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 889.71764 MHz -46.71 dBm -21,71 d8 30,000 MHz 1.000 GHz | 1.000 MHz 940.13243 MHz -46.96 dBm -21,96 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.27973 GHz -46.95 dBm -21.95 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.30009 GHz -46.50 dBm -21.50 d8
2.580 GHz 5.000 GHz | 1.000 MHz 4.99153 GHz -43.19 dém -18,19 d8 2.580 GHz | 5,000 GHz 1.000 MHz 4.99637 GHz -43,29 dBm -18.29 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.91 dBm -15.91 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85156 GHz -41.01 dBm -16.01 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76739 GHz -38.03 dBm -13.03 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.76139 GHz -38.05 dBm -13.05 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78414 GHz -37.68 dBm -12.68 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.77064 GHz -37.65 dBm -12.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D1013B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
S_LINE_ABS LINE_ABS
JaghAA AL AN VY MIAA A A NA A As AL
v AA vy A adduada i vl ST v \ A o P A N AN
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.56222 MHz -46.86 dBm -21.86 dB 30.000 MHz 1.000 GHz 1.000 MHz 920.25737 MHz -46.67 dBm -21,67 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.47684 GHz -46.59 dBm -21.59 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.27030 GHz -46.84 dBm -21.84 dB
2.580 GHz 5.000 GHz | 1.000 MHz 2.58266 GHz -29,69 dBm -4.69 dB 2.580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -30.90 dBm -5.90 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.85 dBm -15.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.97 dBm -15.97 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.75627 GHz -37.93 dBm -12.93 d8 10.000 GHz 18.000 GHz | 1.000 MHz 15.75289 GHz -38.08 dBm -13.08 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.77614 GHz -37.62 dBm -12.62 dg 18.000 GHz 26.000 GHz 1.000 MHz 19.78814 GHz -37.56 dBm -12.56 dB
T
[ )i ) QI o8 ( )i ) I w8

Date: 6.FEB.2017 16:24:41

Date: 6.FEB.2017 16:25:35

LTE Band

7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum
Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgpur
Limit fheck PARS Limit fheck PABS
SPURIONS | INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS PABS
20dB
S LINE_ABS [ SPURIOUS_(INE_ABS
NRAAAANAANANA 4QR AR A AAAAAA
. Y B e 2 e s o v i J e W R e Yo ol v
60.dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Range Low RangeUp | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 893.11094 MHz -46,71 dém -21.71 dB 30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -46.65 dBm -21,65 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -41.30 dBm -16.30 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -42.13 dBm -17.13 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.98911 GHz -43.19 dBm -18.19 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.27632 GHz -43.47 dBm -18.47 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.83 dBm -15.83 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.11 dBm -16.11 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77139 GHz -37.93 dBm -12,93 d8 10.000 GHz 18.000 GHz 1.000 MHz 15.76839 GHz -37.76 dBm -12.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78564 GHz -37.70 dBm -12.70 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.87763 GHz -37.68 dBm -12.68 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D1013B

LTE Band 7 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
S_LINE_ABS LINE_ABS
A A A AAAANBA 40 dB = INRAAPANIAAANSA
Vv b ol ~ — A ——— o (g v
PR WP PR P - Y T
ot
-60 dBr
-70 dBi =70 dB
-80 dB -80 del
o0 de o0 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 869.84258 MHz -46.91 dBm -21.91 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -46.85 dBm -21,85 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -46.17 dBm -21.17 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.11787 GHz -46.64 dBm -21.64 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.98282 GHz -43.12 dBm -18,12 dB 2,580 GHz | 5.000 GHz 1.000 MHz 4.99444 GHz -43.20 dBm -18.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85406 GHz -41.09 dBm -16.09 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -41.13 dBm -16.13 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76239 GHz -37.94 dém -12.94 d8 10.000 GHz 18.000 GHz | 1.000 MHz 15.75739 GHz -37.88 dBm -12.88 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.80714 GHz -37.54 dBm -12.54 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.86413 GHz -37.58 dBm -12.58 dB
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Date: 6.FEB.2017 16:34:18

Date: 6.FEB.2017 16:35:11

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
_LINE_ABS LINE_ABS
AR S IAAAAN 40 dBr INARAAANAAANNDA
T B aad S v o T RpRp——Y Y v
by sty Lot o | s
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 945.46477 MHz -46.99 dBm -21,99 dB 30,000 MHz 1.000 GHz | 1.000 MHz 869.35782 MHz -46.90 dBm -21,90 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.22363 GHz -46.70 dBm -21.70 d8 1.000 GHz 2.490 GHz 1.000 MHz 2.31002 GHz -46.61 dBm -21.61 d8
2.580 GHz 5.000 GHz | 1.000 MHz 2.58702 GHz -35,95 dém -10.95 d8 2.580 GHz | 5,000 GHz 1.000 MHz 2.58702 GHz -34,51 dBm -9.51 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.17 dBm -16.17 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.96 dBm -15.96 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.74527 GHz -37.63 dBm -12.63 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.05587 GHz -37.83 dBm -12.83 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.88463 GHz -37.77 dBm -12.77 dg 18.000 GHz 26.000 GHz 1.000 MHz 19.79314 GHz -37.69 dBm -12.69 dB
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«auanas.  FCC RF Test Report

Report No. : FG6D1013B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0082
40 Normal Voltage 0.0084
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0082
-10 Normal Voltage 0.0079 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0087
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D1013B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 5 / 1.4MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm)| ERP(W)
Lowest 3 0 3.67 0.0023 17.01 0.0502
Middle QPSK 3 0 5.28 0.0034 18.52 0.0711
Highest 3 0 6.08 0.0041 19.01 0.0796
Lowest 1 3 3.49 0.0022 16.79 0.0478
Middle 16QAM 1 3 4.78 0.0030 17.86 0.0611
Highest 1 3 5.15 0.0033 17.92 0.0619
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 8 4.51 0.0028 17.66 0.0583
Middle QPSK 1 8 5.20 0.0033 18.23 0.0665
Highest 1 8 5.94 0.0039 18.63 0.0729
Lowest 1 8 4.04 0.0025 17.11 0.0514
Middle 16QAM 1 8 4.66 0.0029 17.66 0.0583
Highest 1 8 5.51 0.0036 18.19 0.0659
Limit ERP < 7W Result PASS
LTE Band 5 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 5.39 0.0035 17.77 0.0598
Middle QPSK 1 12 5.08 0.0032 17.76 0.0597
Highest 1 12 6.63 0.0046 19.21 0.0834
Lowest 1 0 3.37 0.0022 16.47 0.0444
Middle 16QAM 1 0 4.77 0.0030 17.82 0.0605
Highest 1 0 5.70 0.0037 18.42 0.0695
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
ch | Mod RB Horizontal Vertical
anne ode Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 0 3.85 0.0024 17.01 0.0502
Middle QPSK 1 0 5.84 0.0038 18.86 0.0769
Highest 1 0 5.49 0.0035 18.46 0.0701
Lowest 1 0 3.32 0.0021 16.48 0.0445
Middle 16QAM 1 0 4.68 0.0029 17.74 0.0594
Highest 1 0 5.06 0.0032 17.98 0.0628
Limit ERP < 7W Result PASS
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anionis. FCC RF Test Report Report No. : FG6D1013B
LTE Band 7 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 17.91 0.0618 21.32 0.1355
Middle QPSK 1 12 17.90 0.0617 21.22 0.1324
Highest 1 12 16.35 0.0432 19.03 0.0800
Lowest 1 12 16.79 0.0478 20.42 0.1102
Middle 16QAM 1 12 17.10 0.0513 20.34 0.1081
Highest 1 12 15.59 0.0362 18.19 0.0659
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 0 17.34 0.0542 21.15 0.1303
Middle QPSK 1 0 17.57 0.0571 21.28 0.1343
Highest 1 0 16.19 0.0416 19.35 0.0861
Lowest 1 0 16.52 0.0449 20.32 0.1076
Middle 16QAM 1 0 16.83 0.0482 20.54 0.1132
Highest 1 0 15.42 0.0348 18.54 0.0714
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 37 18.08 0.0643 21.51 0.1416
Middle QPSK 1 37 17.90 0.0617 21.26 0.1337
Highest 1 37 16.82 0.0481 19.28 0.0847
Lowest 1 37 17.23 0.0528 20.66 0.1164
Middle 16QAM 1 37 17.11 0.0514 20.42 0.1102
Highest 1 37 16.02 0.0400 18.57 0.0719
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
ch | Mod RB Horizontal Vertical
anne ode Size | Offset| EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 17.55 0.0569 21.32 0.1355
Middle QPSK 1 0 18.02 0.0634 21.64 0.1459
Highest 1 0 17.34 0.0542 20.42 0.1102
Lowest 1 0 16.60 0.0457 20.24 0.1057
Middle 16QAM 1 0 17.18 0.0522 20.73 0.1183
Highest 1 0 16.49 0.0446 19.54 0.0899
Limit EIRP < 2W Result PASS

Bl-2 of 2




SPORTON LAB.

FCC RF Test Report

Report No. : FG6D1013B

Radiated Spurious Emission

LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
Channel Fr(eﬁnl:.lezn)c v (53:1 ) (:ig::) |?I‘II:I: ReSaF:l?ng P?)I\Sél‘ TXI::sble ™ gr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1672 -53.28 -13 -40.28 -66.85 -54.96 0.99 4.82 H
2504 -61.37 -13 -48.37 -78.09 -63.33 1.29 5.40 H
3344 -58.99 -13 -45.99 -79.1 -62.6 1.56 7.31 H
H
H
H
H
Middle
1672 -49.30 -13 -36.30 -62.87 -50.98 0.99 4.82 \Y
2504 -61.53 -13 -48.53 -78.25 -63.49 1.29 5.40 \Y
3344 -59.04 -13 -46.04 -79.15 -62.65 1.56 7.31 \'%
\Y
\Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-10f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 5/ 3MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1648 -50.48 -13 -37.48 -63.98 -52.24 0.98 4.89 H
2472 -61.33 -13 -48.33 -77.96 -63.21 1.28 5.32 H
3296 -59.38 -13 -46.38 -79.36 -62.79 1.54 7.10 H
H
H
H
H
Lowest
1648 -48.85 -13 -35.85 -62.35 -50.61 0.98 4.89 \Y
2472 -61.53 -13 -48.53 -78.16 -63.41 1.28 5.32 \Y
3296 -59.25 -13 -46.25 -79.23 -62.66 1.54 7.10 \Y
\Y
\Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-20f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 5/ 5MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1648 -49.88 -13 -36.88 -63.38 -51.64 0.98 4.89 H
2472 -60.90 -13 -47.90 -77.53 -62.78 1.28 5.32 H
3296 -59.34 -13 -46.34 -79.32 -62.75 1.54 710 H
H
H
H
H
Lowest
1648 -48.13 -13 -35.13 -61.63 -49.89 0.98 4.89 \Y
2472 -61.53 -13 -48.53 -78.16 -63.41 1.28 5.32 \Y
3296 -59.37 -13 -46.37 -79.35 -62.78 1.54 7.10 \Y
\Y
\Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-30f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 5/ 10MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)

1648 -48.75 -13 -35.75 -62.25 -50.51 0.98 4.89 H

2472 -61.56 -13 -48.56 -78.19 -63.44 1.28 5.32 H

3296 -59.39 -13 -46.39 -79.37 -62.8 1.54 7.10 H

H

H

H

H

Lowest

1648 -47.52 -13 -34.52 -61.02 -49.28 0.98 4.89 Vv

2472 -61.55 -13 -48.55 -78.18 -63.43 1.28 5.32 \Y

3296 -59.24 -13 -46.24 -79.22 -62.65 1.54 7.10 \Y

\Y

\Y

\Y

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-40f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
Channes [Freduency| EIRP | Lt || peing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
5004 -44.33 -25 -19.33 -69.92 -51.69 2.34 9.70 H
7506 -46.39 -25 -21.39 -80.12 -55.77 2.43 11.80 H
10008 -40.90 -25 -15.90 -81.04 -50.41 2.70 12.20 H
H
H
H
H
Lowest
5004 -45.02 -25 -20.02 -70.61 -52.38 2.34 9.70 \Y
7506 -46.56 -25 -21.56 -80.29 -55.94 2.43 11.80 Y
10008 -41.22 -25 -16.22 -81.36 -50.73 2.70 12.20 \Y
\Y
Vv
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-50f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 7 / 10MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
5004 -45.20 -25 -20.20 -70.78 -52.56 2.34 9.70 H
7500 -46.86 -25 -21.86 -80.55 -56.23 2.43 11.80 H
10008 -41.28 -25 -16.28 -81.41 -50.79 2.70 12.20 H
H
H
H
H
Lowest
5004 -46.25 -25 -21.25 -71.83 -53.61 2.34 9.70 Vv
7500 -47.20 -25 -22.20 -80.89 -56.57 2.43 11.80 \Y
10008 -41.72 -25 -16.72 -81.85 -51.23 2.70 12.20 \Y
\Y
\Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-60f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 7 / 15MHz / QPSK
Channei [Freduency| EIRP | Lt || peeing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
5004 -47.27 -25 -22.27 -72.85 -54.63 2.34 9.70 H
7500 -46.68 -25 -21.68 -80.37 -56.05 2.43 11.80 H
10008 -41.45 -25 -16.45 -81.58 -50.96 2.70 12.20 H
H
H
H
H
Lowest
5004 -47.66 -25 -22.66 -73.24 -55.02 2.34 9.70 Vv
7500 -46.97 -25 -21.97 -80.66 -56.34 2.43 11.80 \Y
10008 -41.40 -25 -16.40 -81.53 -50.91 2.70 12.20 \Y
\Y
\Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-70f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG6D1013B
LTE Band 7 / 20MHz / QPSK
Channei [Freduency| EIRP | Lt || peeing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)

5004 -44 .31 -25 -19.31 -69.89 -51.67 2.34 9.70 H

7500 -46.72 -25 -21.72 -80.41 -56.09 2.43 11.80 H

10008 -41.15 -25 -16.15 -81.28 -50.66 2.70 12.20 H

H

H

H

H

Lowest

5004 -45.96 -25 -20.96 -71.54 -53.32 2.34 9.70 Vv

7500 -46.35 -25 -21.35 -80.04 -55.72 243 11.80 Y

10008 -41.47 -25 -16.47 -81.6 -50.98 2.70 12.20 \Y

\Y

\Y

\Y

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-80f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978




